
ITEM QUANTITY DESCRIPTION 

1 1 DRIVER STEP BAR 

2 1 PASSENGER STEP BAR 

3 2 FRONT MOUNTING BRACKET 

4 2 CENTER MOUNTING BRACKET 

5 2 4-DOOR REAR MOUNTING BRACKET (56-14195, 56-141952)

7 12 M8 HEX HEAD CAP SCREW 

8 12 M8 SPLIT LOCK WASHER 

9 12 M8 FLAT WASHER 

10 12 M10 HEX HEAD CAP SCREW 

11 12 M10 SPLIT LOCK WASHER 

12 12 M10 FLAT WASHER 

CONTENT 

ITEM 4 ITEM 3 ITEM 5 

ITEM 1 (4-Door Application) 




